



accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

## TEST CERTIFICATE

## CT-18-06-28-01

**Product:** 

Type:

Plywood

Characterisation:

Beech plywood

Date production: Class of gluing: 22 May 2018 1 – interior use

DYAS.EU, a.s. Veselská 384

687 24 Uherský Ostroh; Czech rep.

Order:

Company:

Determination of the formaldehyde release following secondary test

chamber method ASTM D6007-14

Test method:

Test chamber method ASTM D6007-14

Chemical analysis:

Acetylacetone - method

Limit of detection (LOD):

0.01 ppm

**Test report:** 

Test report 2518286 dated 15 June 2018

Test result:

The formaldehyde release of the tested product is 0.04 ppm.

The tested sample meets the limit value for plywood (0.05 ppm) according to the requirements of EPA TSCA Title VI - 40 CFR Part 770 - Formaldehyde Standards for Composite Wood Products - § 770.10 (b)(1)-(4) "Formaldehyde emission standards" and CARB Phase 2 - Final Regulation Order of "ATCM to Reduce Formaldehyde Emission from Composite Wood Products" - §93120 - 93120.12, title 17, California Code of Regulations, § 93120.2 (a) "Formaldehyde Emission Standards for Hardwood Plywood (HWPW), particleboard (PB), and Medium

Density Fiberboard (MDF)".

Dresden, 28 June 2018

Engineer in charge

Head of laboratory